
10000233 ­ KA 65 230V­240V



1
0
0
0
0
2
3
3
 ­ K

A
 6
5
 2
3
0
V
­2
4
0
V



1
0
0
0
0
2
3
3
 ­ K

A
 6
5
 2
3
0
V
­2
4
0
V



10000233 ­ KA 65 230V­240V

Pos Part No. Description Quantity Price
each
Excl
VAT

Price
incl
VAT

Currency storage
location

Warranty

1 499761 Hood 1         Yes
2 400928 Raised­head screw M4 x 25 5         Yes
3 500080 Switch 1         Yes
4 706512 Cable with plug EU 1         Yes
4 706516 Cable with plug DK 1         Yes
5 10010760 Cable grommet 1         Yes
6 499762 Cover 1         Yes
7 499763 Clamping element 1         Yes
8 400050 Raised­head screw M4 x 12 18         Yes
9 499764 Cover 1         Yes
10 499765 Base plate 1         Yes
11 10000907 Flexible lead 1         Yes
12 10012842 Combination screw 3         Yes
13 761437 Cheese head screw M5 x 12 11         Yes
14 499766 Motor 1         Yes
15 10003012 Chain wheel 1         Yes
17 10000098 Magnetic holder 1         Yes
18 10002609 Flexible lead 1         Yes
19 499767 Electronic 1         Yes
20 10002833 Lever 1         Yes
21 499768 Floor 1         Yes
22 500535 Fan 2         Yes
23 10000091 Roller 2         Yes
24 10004878 Support 3         Yes
25 499769 Sleeve 1         Yes
26 418269 Washer 4         Yes
27 10002961 Draw spring 1         Yes
28 10004048 Sheet metal 1         No
29 10002960 Chain wheel 1         Yes
30 400526 Cheese head screw M5 x 25 1         Yes
31 10000046 Chain 1         Yes
33 10000034 Container 1         Yes
34 499774 Plate 1         Yes
35 499775 Lever 1         Yes
36 228570 Raised­head screw M4 x 8 2         Yes
37 499776 Electronic 1         Yes
38 228509 Raised­head screw M4 x 12 2         Yes
39 10009014 Cable holder 1         Yes
40 10002617 Flexible lead 1         Yes
41 499777 Motor 1         Yes
42 400233 Raised­head screw 3,5 x 25 mm 3         Yes
43 499778 Eccentric shaft 1         Yes
44 499779 Electronic 1         Yes
45 228643 Cheese head screw M5 x 16 5         Yes
46 451533 Rotary knob M6 1         Yes
47 499780 Plate 1         Yes
48 499781 Shaft 1         Yes
49 499772 Guide 1         Yes
50 401089 Raised­head screw 2         Yes
51 704875 Microswitch 1         Yes
52 500538 Motor 1         Yes
53 499773 Heat sink 1         Yes
54 500537 Sensor 1         Yes



55 10002540 Flexible lead 1         Yes
56 400468 Raised­head screw 3,5 x 14 mm 3         Yes
57 499770 Pistol stock 1         Yes
58 219068 Raised­head screw 3,5 x 25 mm 1         Yes
59 499783 Pistol stock 1         Yes
60 499784 Hood 1         Yes
61 471476 Upper section of pistol 1         Yes
62 10000317 Shaft 1         Yes
63 499785 Electronic 1         Yes
64 10000191 Slideway lining 1         Yes
65 219043 Flat head screw M4 x 8 4         Yes
66 499782 Base 1         Yes
67 500563 Pressure piece 1         Yes
68 400329 Shim ring 1         Yes
69 10000207 Heizpatrone 1         No
70 10002397 Heizpatrone 4         No


